
                 
Manufacturers and Distri butors of quality chassis,

suspension, driveline and components

Tech Line & Information: 

Orders Only: 

Fax: 

(561) 863-2188

(800) 327-9402
(561) 863-1424

 
 

 

C/E 4001 – Gas Pedal Kit 
 

 

PARTS LIST: 
1… Gas Pedal     1… 3/8” x 2-3/4” Bolt 
1… 3/8” Nylock Nut     1… 3/8” Jam Nut 
2… Chassis Tab 

 
 
Note: This kit is designed to be welded to the roll cage not the factory sheet metal. 

 
1...Assemble the gas pedal with 1 tab on each side of the pedal.  Slide the 3/8" bolt through the pedal 
and secure with the jam nut. 
 
2...Determine the best location for your pedal.  Check location to make sure the pedal, linkage rod 
and carb linkage are aligned properly. 
 
3...Tack weld the tabs to the chassis and make sure 
the pedal moves freely. 
 
4...Leaving the pedal in place, finish welding the 
tabs to the chassis. Let it cool, remove the pedal 
and paint tabs if desired. 
 
5...Reinstall the pedal using the 3/8" bolt and nylock 
nut. 

 
 


